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Spare parts list

Lsk();al Part description Drawing Qty
S Corner connector 2
T Middle connector 1
U Wall bracket 3
Hex Socket Flat

KT Head Screw with ) E—T 3
the gasket M8x40

K8 Gasket < ®8 3
Hex Head Wood ——o M10x80

K9  Screw +Ribbed -t 14x70 9
Plastic Anchor

KIO  Gasket < 10 9

K11 M10 screw cover @ 9




1.Drill holes for the wall _S.tetp”1t:hUse elll réandkelfﬁtrigtgrill toddrill hole N§.1,
; install the wall bracket U with wood screw an
Eracte:S and install these ribbed plastic anchor, adjust the height and lever of
rackets U. the wall bracket, then tighten the wood screw; Then
drill holes No.2 and No.3, install plastic anchors and
tighten the wood screws.
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Step 2: Install another two wall
brackets U same way, then put on
M10 screw and covers K11.
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2. Install front and rear beam
C1/C2 with corner connector
S.

Step 1. Attach the middle connector T to the
middle wall base U with screw K7 and spacer K8,
taking care not to tighten screw K7.

Step 2. Insert front and rear beams C1/
C2 into middle connector T respectively

7 N al and connect them with screw K1, then
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gy/ tighten K1.
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Step 3. Insert the corner connector S into the front and rear
beams C1/C2 respectively, then connect them with screw K1
and K2 and gasket K3; adjust the position of the front and
rear beams Cl and C2 to ensure that screws K7 and gasket
K8 can connect the wall base U to the corner connector S
smoothly, and then tighten the middle screw K7. Tighten
another two K7 after left beam B1 and right beam B2

{1 installed well.
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3. Following and next steps please refer to original pergola manual.
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For more information please visit: www.dancovershop.com




